D DEKRA

CERTIFICATE

Issued to:

Applicant: Manufacturer/Licensee:

Wavin Belgium NV Wavin Nederland B.V.

Gentse Baan 62 J.C. Kellerlaan 8

9100 Sint-Niklaas, Belgié 7772 SG Hardenberg, Nederland
Product . Fittings for conduit systems for cable management

Trade name : WAVIN, DIJKA

Types . 5/8” and 3/4"

The product and any acceptable variation thereto is specified in the Annex 1o this certificate/and the
documents therein referred to.

DEKRA hereby declares that the above-mentioned product-has beencertified of/the basis of:
— atype test according to the standard DEKRA K24D-=2-12:2011 ,
— an inspection of the production location according to" CENELEC Ogefationial Document/CIG 021
— a certification agreement with the number 900429 ) )

DEKRA hereby grants the right to use the KEMA<KEUR certificatic

Ao ,////// /
The KEMA-KEUR certification/ mark may be appliéd 43 thepmdw;/t/ //' J
duration of the KEMA-KEUR/cettification agreementfandyu/n’d‘ hé/ onditi

certification agreement.

This certificate is issued on/ 19/March/2014/and expires uponw
standards. '

Certificate number: 2160335.01 11111111111/

DEKRA Certification B.V.

drs. G.J. Zoetbrood H.R.M. Barends
Managing Director Certification Manager

© Integral publication of this certificate is allowed

ACCREDITED BY THE N\

DUTCH ACCREDITATION I\ EMA
PRODICIS

O RUAC D01 EUR

DEKRA Certification B.V. Meander 1051, 6825 MJ Arnhem P.O. Box 5185, 6802 ED Arnhem The Netherlands
T +31 88 96 83000 F +31 88 96 83100 www.dekra-certification.com Registered Arnhem 09085396



D DEKRA

ANNEX TO KEMA-KEUR CERTIFICATE 2160335.01 page 1 of 1

SPECIFICATION OF THE CERTIFIED PRODUCT

Product data

product . Fittings for conduit systems for cable management
trade name : WAVIN, DIUKA

types . 5/8” and 3/4"

material . PVC

colours . creme, grey and white

TESTS

Test requirement
DEKRA K24D-2-12:2011

Test result
The test results are laid down in DEKRA test file 2160335.01.

Remarks
This KEMA-KEUR certificate is based on and replaces KEMA-KEUR certificate 974410.01
of 30 October, 1997.

Conclusion
The examination proved that all test r

luirements were met.

Tested by :  R.van Daalen

Checked by : B. Vos /g ,

Factory location

Wavin Metalplast-Buk Sp.z.o.0.
Ul Dobiezynska 43, 64-320, Buk
Poland
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